
M-500
MEIHOTECH C-RING EXPLODED VIEW

65

C

2 31 4

B

A

D

Ｅ

Ｆ

７ ８ ９

Only for authorized service center

H3E53127-ver3

29G1

M125
39AG

M126

M050

M056

M057

9

M122

114

M055

M051

25AG

25G

M053

M120
M052

32AG

M1043

36AG

M059

41G1

40G1

M121

M132

79G

44AG

44G

108G

45G

36G

M011

M012

46G
49G

47G1

M054
50G1

17

16
6

9
10

11
12

13

14

M058

69G

70G

66G 68G

90

M126

41G1

M121

12
11

M063
72

78G

76G78AG
75G

84LG

77G
M060

73WG

M104

82G

M121

84LG
102

M124

84

26H

84LG
102

11
12

13
12

11

10

M127

6

8
7

M062

M061
3
M104

M129

M131

C O D E  No . ASSE MBL I ES I TEM No .

2081011 MAGAZINE-500 ASSY 73WG，75G，76G，77G，82G，102，84LG，M060，M104

2081012 PUSHER-500 ASSY 72，66G，68G，69G，70G，M063，M121

2101712 THROTTLE VALVE ASSY 9，10，11，12，13，14

I TE M C O D E

No . No .

3) 2101403 LOCK WASHER 2

6) 2101406 O-RING 2

7) 2101407 THROTTLE SPRING 1

8) 2101408 THROTTLE SPRING LOCATOR 1

9) 2101409 THROTTLE VALVE SCREW 2

10) 2101410 THROTTLE WASHER 2

11) 2101411 O-RING END SUPPORT 4

12) 2101412 O-RING 4

13) 2101413 O-RING CENTER SUPPORT 2

14) 2101414 THROTTLE VALVE SPACER 1

16) 2101416 FRONT VALVE SEAT 1

17) 2101417 THROTTLE STEM 1

25AG) 2105042 HANDLE ROLL PIN 2

25G) 2105023 HANDLE 1

26H) 2102026 SET SCREW 2

29G1) 2105068 PISTON O-RING 50-1 1

32AG) 2105051 PISTON STOP O-RING 1

36AG) 2105017 TRIGGER SUPPORT SPACER 2

36G) 2105041 ROLL PIN 3

39AG) 2105044 LOCK WASHER 4

40G1) 2105076 UPPER JAW 50-1G 1

41G1) 2105066 JAW BUSHING 50-1 2

44AG) 2105018 LATCH SPRING SUPPORTER 1

44G) 2105012 LATCH SPRING 1

45G 2105004 LATCH 1

46G) 2105016 ROLLER 4

47G1) 2105060 FEEDER BLADE 50-1 1

49G) 2105015 ROLLER PIN 2

50G1) 2105077 LOWER JAW 50-1G 1

66G) 2105022 PUSHER SPRING BLACKET 1

68G) 2105009 PUSHER 1

69G) 2105045 PUSHER ROLL PIN 1

70G) 2105011 PUSHER SPRING 1

72) 2101472 F.H.C.SCREW (M3) 1

73WG) 2105050 MAGAZINE BODY 1

75G) 2105039 MAGAZINE SHOE SPRING 1

76G) 2105006 MAGAZINE SHOE 1

77G) 2105040 MAGAZINE HEAD ROOL PIN 2

78AG) 2105019 MAGZINE SHIM 50 t0.3 2

78G) 2105029 MAGZINE SHIM 50 t0.8 1

79G) 2105043 FLAT WASHER 2

82G) 2105035 MAGAZINE COVER 1

84) 2101487 GRIP TAPE 1

84LG) 2105059 SCREW 4

90) 2101806 COUPLER 20PM 1

102) 2102102 WASHER (M5) 2

108G) 2105079 E-RING (E-8.0) 1

114) 2105078 PISTON STOPPER 50-1G 1

M011) 2080011 TRIGGER 1

M012) 2080012 TRIGGER GURAD 1

M050) 2080050 FEEDER ARM-500 1

M051) 2080051 HOUSING-500 1

M052) 2080052 PISTON ROD BUSHING-500 1

M053) 2080053 DOWEL PIN(3.0x19.0) 1

M054) 2080054 PISTON ROD-500 1

M055) 2080055 PISTON-500 1

M056) 2080056 CAP-500 1

M057) 2080057 CAP GASKET-500 1

M058) 2080058 SIDE PLATE-L500 1

M059) 2080059 SIDE PLATE-R500 1

M060) 2080060 MAGAZINE HEAD-500 1

Ｍ061） 2080061 AIR DEFLECTOR-500 1

M062) 2080062 REAR VALVE SEAT-500 1

M063) 2080063 DRUM BOLT-500 1

M104) 2080104 B.H.C.SCREW(M5-10) 4

M120) 2080120 O-RING(P-21) 1

M121) 2080121 LOCK NUT(M8) 5

M122) 2080122 LOCK NUT(M10) 1

M124) 2080124 SHOULDER BOLT(L25) 2

M125) 2080125 B.H.C.SCREW(M8-L45) 4

M126) 2080126 FLAT WASHER(M8) 6

M127) 2080127 L-WRENCH 2mm 1

M129) 2080129 L-WRENCH 3mm 1

M131) 2080131 L-WRENCH 5mm 1

M132) 2080132 JAW BOLT 500-1 2

PART NAME Q TY


